
 
 

The Arab Republic of Egypt 
Kafr El Shiekh Water and Sanitation 

Company  
 

Kitchener Drain Project - Wastewater 
Component 

 

 
Response to Contractors Clarifications  

 
 

for 
 
 
 

Design and Build of El Nassrya 
Wastewater Treatment Plant  

10,000 m3/day 
 
Ref. No./ Contract No. 2/KAS/KP/Works/2022 
Implementing Entity Kafr El Shiekh Water and Sanitation 

Company 
Loan Operation No.   N FI 87454 Serapis N 2017/0090 
Issue Date                05 August, 2024 



 

Response to Contractors Clarifications- EL Nassrya WWTP Design & Build Tender Documents       Page 2 of 46 
Ref. No: 2/KAS/KP/Works/2022  

 

Response to Contractors Clarifications- El Nassrya WWTP Design & Build Tender Documents 
[...]
3: drawings in AutoCAD format 

CAD drawing won’t be provided. 

132.

The general plan plate attached to the tender documents (Folder 3), please confirm 
that it is provided for guidance only and that the design and planning of the entire 
station is the responsibility of the contractor 

The provided drawings and layout are for guidance only, with the mandatory 
condition that the identified treatment processes must not be altered. 
The contracted Company shall develop the detailed design, layout, and 
drawings. 

133.
The number and sizes of drying beds mentioned in the tender documents (Folder 
3), please confirm that it is provided for guidance only and that the design of the 
entire station is the contractor’s responsibility 

The provided drawings and layout are for guidance only, with the mandatory 
condition that the identified treatment processes must not be altered. 
The contracted Company shall develop the detailed design, layout, and 
drawings. 
 134.

The number and sizes of the chlorine contact basin mentioned in the offering 
documents (Volume 3), please confirm that the chlorine 

135.
contact basin is designed and implemented on the basis of a single basin with a 
second phase capacity of 15,000 m3/day 

All works related to Phase II are outside the scope of the current contract. 

136.
The tender drawings pdf is not clear please provide us with the CAD copy. CAD drawings won’t be provided. 

137.

"Volume 1 Technical Specification – Process & Electromechanical Works:  
5.12 Performance Testing of the Solids Streams" In item 5.12.1 Sludge 
Thickening & Dewatering, it's mentioned "The picket fence thickener performance 
will be assessed against the minimum requirement of the discharge thickened 
sludge having 3% dry solids (DS) and 95% solids capture."  
Please confirm that the dryness of thickened sludge is 3% as per mentioned in the 
tender documents 

Confirmed. 
 
Please note that the design criteria should adhere to the Egyptian Code, and 
the Wastewater Engineering Book, Metcalf & Eddy,5th Edition, 2014. 
 

138. Confirm that the solids content in dry sludge is acceptable starting from 20% 
139. The mechanical sludge dewatering system is accepted. please confirm. Rejected. 

140.

Kindly clarify, the hydraulic drawing for aeration tank is showed that the tank depth 
is 5.32 m, and the required aeration system is Vertical surface aerator, which is the 
allowable water depth in this case shall be lower than the mentioned depth, Is it 
obligatory to commit with the mentioned water depth (5.32 m) or not. 

The provided drawings and layout are for guidance only, with the mandatory 
condition that the identified treatment processes must not be altered. 
The contracted Company shall develop the detailed design, layout, and 
drawings. 

141.
Please confirm that the laboratory equipment listed in the specifications is all that is 
required from the contractor and no extra equipment is required. 

Confirmed. 

142.

For laboratory equipment and tools, please confirm that only the technical 
specifications in the tender documents are adhered to and that upon 
implementation there will be no requirement to adhere to the requirements of the 
Holding Company for Potable Water and Wastewater or the National Authority for 
Potable Water and Wastewater 

Please refer to the TDs. - Laboratory Section. 



 

Response to Contractors Clarifications- EL Nassrya WWTP Design & Build Tender Documents       Page 19 of 46 
Ref. No: 2/KAS/KP/Works/2022  

 

Q# Question Answer 

143.
As for the administrative building and the laboratory, do they have specific 
specifications in terms of area and internal division? Or is it left to the contractor's 
discretion 

Please refer to the scope of work and schedules of the TDs. 

144.
Please confirm that thickened sludge pump type of progressive cavity and it will be 
installed in DRY well. 

Progressive cavity pumps are accepted. The thickened sludge pumps will be 
installed in DRY well 
 

145.
Please confirm that primary sludge pump type of progressive cavity will be installed 
in DRY well. 

146.
Kindly confirm that there is no objection to installing thickened pump under shade 
and without any crane. 

Rejected. 

147.

Item 2.30.2 – D. Thickened sludge pumps: The specs mentioned the progressive 
cavity pump fitted with motors rated IP68 that does not apply to the working 
conditions and the pump manufacturers do not offer or recommend. Kindly amend 
the motor IP to IP55 as recommended. 
2.30.2البند   "د. مضخات الحمأة المكثفة": ذكرت المواصفات المضخة تكون مزودة بمحرك بدرجة حماية   –  
IP68 والتي لا تنطبق على ظروف العمل ولا يقدمها مصنعي المضخات أو يوصون بها. يرجى تعديل درجة حماية   
IP55المحرك إلى  على النحو الموصى به    

IP 68 is available worldwide and shall be used. 

148.
Please confirm if it is acceptable to connect a bypass pipe to a treated pump 
station. 

The bypass pipe should be directed to the nearest drain. 

149.
Please confirm that the number of standby pumps is 50% of the number of duties 
pumps. 

The contractor should adhere the Egyptian Code and the Conditions provided 
in the Tender Documents. 

150.
Please confirm that the design of (inlet chamber, bypass chamber, screen, grit 
removal will be 1.2 of peak flow and peak flow equal 1.8 of average flow 

The design criteria should adhere to the Egyptian Code, and the Wastewater 
Engineering Book, Metcalf & Eddy,5th Edition, 2014. 



 

Response to Contractors Clarifications- EL Nassrya WWTP Design & Build Tender Documents       Page 20 of 46 
Ref. No: 2/KAS/KP/Works/2022  

 

Q# Question Answer 

151.

PART 2 – Tender Procedures: Section VII. Employer’s Requirements "In 
WWTP Facilities Requirements, item 12. Bypass, it's mentioned: 
""• A bypass pipe shall be provided. This shall be used in emergency situations, 
high levels of wet weather wastewater flow or prolonged power cuts and shall 
not be considered for use during normal operations. 
• The bypass shall be provided directly at the influent screening. The bypass 
shall operate under differential static head / gravity at all conditions and shall be 
capable of passing the maximum wet weather flow to the drain outfall. The 
design of the bypass pipe can be considered as a full pipe""  

Please confirm the understanding of the required Bypass pipe is to be used in 
emergency situations only, high levels of wet weather wastewater flow or 
prolonged power cuts and shall not be considered for use during normal operations 
via penstocks and shall be sized for phase I only 

Confirmed. 

152.
Please confirm that the number of standby pumps is 50% of the number of duties 
pumps. 

The contractor should adhere to the Egyptian Code and the Conditions 
provided in the Tender Documents. 

153.
Please provide us with required technical specification of air blowers required for 
grit chamber. 

It is confirmed that the air blower flow rate is 225 m3/h, 2 meters head, and 
working hours are 24 hrs. 

154.

"PART 1 – Tender Procedures: Section IV. Tender Forms: Tender Prices  
Schedule 17 
Effluent Facilities & Outfall including Pipeline, Pumping station, force main, 
Drain Effluent Protection at Effluent Point, etc." In item 17 - 4, it's mentioned " 
Pipework’s including all necessary pipes from the contact chlorination tank to the 
treated effluent outlet pumping station, and outfall pipe to the Drain (550 m)"  As 
per mentioned item in tender specs,  the mentioned 550 m length of the effluent 
drain contradicts with the data obtained from site visit and the location of discharge 
point at the drain given in tender documents, as the drain is adjacent to the WWTP 
location, please clarify. 

It is confirmed that the air blower flow rate is 225 m3/h, 2 meters head, and 
working hours are 24 hrs. 

155.
Regarding HVAC system: It was mentioned in specs & BOQ. Please confirm, and if 
requested, please provide us with the technical specifications required for this 
system. 

Please refer to Volume 1- Electromechanical Specifications of the Tender 
Documents. 

156.
Please confirm that supernatant flow will be added starting from inlet chamber 
while RAS will be added to distribution chamber of primary sedimentation tank. 

The RAS should be added before the aeration tanks. 



 

Response to Contractors Clarifications- EL Nassrya WWTP Design & Build Tender Documents       Page 21 of 46 
Ref. No: 2/KAS/KP/Works/2022  

 

Q# Question Answer 

157.

Please confirm, that what is required is to design the chlorinators on the basis of 
peak flow of each stage so that only the devices for the 1st stage are supplied and 
installed, taking into consideration the availability of sufficient space for the 
chlorinators in 2nd stage. 

All chlorination devices shall be supplied for the 1st stage only. 

158.

Item 2.25.3 – Chlorinators: The specs mentioned the chlorinators shall be provided 
with an evaporator of suitable capacity, but according to the Egyptian code ECP 
101 - 2017 Clause “B- Chlorine Evaporators”; the evaporators shall only be needed 
when the chlorine flow rate reaches 75 kg/hr which does not apply to this project 
capacity 
2.25.3البند   أجهزة الكلورة: ذكرت المواصفات أن أجهزة الكلورة يجب أن تكون مزودة بمبخرات ذات سعة   - 
ECP 101 - 2017مناسبة، ولكن وفقًا للكود المصري   مبخرات الكلور“؛ "تستخدم المبخرات عندما تصل  -بند ”ب  

كجم/ساعة ...الخ" وهو ما لا ينطبق على سعة هذا المشروع  75لور المطلوب سحبها من الاسطوانة الى كمية الك  

Confirmed.  Chlorinators without evaporators are acceptable. 

159.

PART 2 – Tender Procedures: Section VII. Employer’s Requirements: Employer 
Specific Requirements "7. The use of chemicals shall be limited to chlorine gas or 
hypochlorite solution for disinfection 

of the treated effluent." 
Please confirm that liquid chlorination system (Hypochlorite) is accepted 

Only chlorine gas is accepted. 

160.
Please confirm that a storage period of 10 days can be used when calculating the 
number of chlorine cylinders 

The contractor is responsible for preparing the detailed design. 
The design criteria should adhere to the Egyptian Code, and the Wastewater 
Engineering Book, Metcalf & Eddy, 5th Edition, 2014. 

161.
Please confirm that the storage period for chlorine cylinders if using the Gas 
System is 15 days. 

Confirmed. 

162.
Regarding the dose of chlorine, confirm that it is permissible to set an average 
dose of no less than 7 mg/l 

The design criteria should adhere to the Egyptian Code, and the Wastewater 
Engineering Book, Metcalf & Eddy, 5th Edition, 2014. 

163.
At the Chlorination building he referred that the chlorinator including with 
Evaporator so are Evaporator be putting with any capacity for chlorinator even If 
this capacity is low? please clarify. 

The contractor is responsible for preparing the detailed design. 
The design criteria should adhere to the Egyptian Code, and the Wastewater 
Engineering Book, Metcalf & Eddy, 5th Edition, 2014. 

164.
DESIGN CRITERIA   
UV disinfection  
"Please confirm that UV disinfection technology is permitted 

Rejected. 
UV disinfection is not accepted. 

165.
Please confirm that there is no need for screens in the chlorine contact tank. Screens should be provided in chlorine contact tank. 

166.
Please confirm that the type test will be for MDB & main MCC but for services 
systems i.e. (chlorine, …. etc.) shall be as suppliers standard. 

 



 

Response to Contractors Clarifications- EL Nassrya WWTP Design & Build Tender Documents       Page 22 of 46 
Ref. No: 2/KAS/KP/Works/2022  

 

Q# Question Answer 

167.
Please, confirm that MDB and Low voltage Switchgear which has a current 
capacity equal or more than 500 Amp, shall be a Type test, and the LV panel less 
than 500 A shall be as suppliers standard. 

Confirmed, the MDB and LV switchgear of more than 500 A will be type tested 
and the other LV panel will be standard type. 
 

168.
Please Confirm that The Medium Voltage Switch Boards in specifications 
considering The MDB “Main distribution Board “? 

169.

PART 1 – Tender Procedures: Section IV. Tender Forms: Tender Prices 
 "6. SCHEDULE OF PAYMENTS-Schedule 8 Chlorine Contact Tank 8 - 3: 
Electrical Works and Control a/. Delivery and installation of electrical equipment 
(this means that each item of plant is linked to its power supply/MCC and all 
necessary transformers and switchgear are in place." Please clarify the electrical 
Item requested in the chlorine contact tank 

 
Only connection to control system and provision of electrical supply is required 
as set out in Specification item 2.25 Chlorination Plant. 

170.

The influent and effluent wastewater characteristics is needed. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Design Influent Wastewater Characteristics 
Parameter Unit Value 
pH-Value - 7 
BOD mg/L 500 
COD mg/L 800 
TSS mg/L 360 
VSS mg/L 288 
NH4 -N mg/L 36 
TKN mg/L 60 
TP mg/L 15 
Min. 
Temperature 

oC 12 

Max. 
Temperature 

oC 32 

 
 Based on the HCWW recommendations, the standards outlined in Law 

48 of 1982 are considered the sole reference for the treated effluent limits 
of Nassrya WWTP. 

 The design criteria should adhere to the Egyptian Code, and the 
Wastewater Engineering Book, Metcalf & Eddy, 5th Edition, 2014. 

171.
It is required to report on the specifications of the raw water entering the station, as 
well as the treated water 

The contractor must verify this during the data collection and surveying phase 
prior to commencing the detailed design. 



 

Response to Contractors Clarifications- EL Nassrya WWTP Design & Build Tender Documents       Page 23 of 46 
Ref. No: 2/KAS/KP/Works/2022  

 

Q# Question Answer 

172.

PART 1 – Tender Procedures: Section IV. Tender Forms: WWTP Performance 
Guarantee: Effluent & Sludge Quality "Test on Completion, Test after 
Completion, and Handover Test. 
The treated effluent quality must adhere to Law 48, and the sludge %DS should 
comply with the Egyptian Code." 
 Kindly Confirm that the effluent Quality Guarantee is according to Egyptian 

Environmental Law 48/1982 - as per the common applied for secondary 
treatment in 

 Which guarantee the following : 
COD = 80 PPM 
BOD = 60 PPM 
TSS = 50 PPM 
No effluent guarantee mentioned for nitrogen in the law, other parameters than 
the law shall be qualified inlet = outlet  
 
And For Sludge to be as per Egyptian Code " 

Correct.   
 
Treated effluent quality shall comply with the standards outlined in Law 48 of 
1982 and subsequent amendments i.e. 
 

COD = 80 PPM 
BOD = 60 PPM 
TSS = 50 PPM 

 
 Guarantee for nitrogen is not required. 
 
 
 
 

 
Please refer to Vol.1 “Process & Electromechanical Technical Specifications 
– Section 5: Testing Requirement’. 

 
 
 
 

 
 173.

"The following Egyptian Laws and Regulations should be complied with during 
installation and start-up of the treatment plant: 
1. Law 4/1994 concerning protection of environment. 
2. Law 48 of 1982 for the protection of the Nile River and its waterways from 
pollution. Ministry of water resources and irrigation""" 

 Please confirm that tender shall follow: Law 48 of 1982 for discharge 
municipal wastewater for Non fresh surfaces. Eight successful combined 
samples (24H) shall start the DLP and initial handing over as per law 48 of 
1982. And successful trial operation for three months complying with Law 48 
of 1982 shall deemed successful trial operation, please confirm. 

174. Please confirm that neither turbidity nor ammonia measurement is required Please refer to Vol. 1: Process and Electromechanical Specifications. 



 

Response to Contractors Clarifications- EL Nassrya WWTP Design & Build Tender Documents       Page 24 of 46 
Ref. No: 2/KAS/KP/Works/2022  

 

Q# Question Answer 

175.

DESIGN CRITERIA "Volume 1: 
Technical Specification " "1.2 Process Design Criteria. /P-4 
& 2.25 Chlorination Plant/P-33 
" "kindly be noted that, tender documents (Page-4) states that ""DO 
concentration: 2-4 mg/L"".  and tender documents (Page-33) states that ""free 
residual chlorine of range from 0.5 mg/L to 1.0 mg/L according to The Egyptian 